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" No. ay /Gauge Elongation | Area |Yieldload | Yield Strength Tensile. Load | Tensile Strength | Elongation
7 mm mm mm mm® | kN MPa kN MPa %
1 - 8 80 48.2 50.3 15.3 305 23.3 463 60.2
2 8 80 '45.8 50.3 154 306 237 472 57.2
3 8| 80| 592 503| 168 "334 237 472 740
ﬁ?ﬁfﬁgﬁ 8 80 511 50,3 158 315 23.6 469 63.8
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Test No. Bending angle Plunger diameter . Testresult
1 180 degrees 16 mm No crack
2. 180 degrees 16 mm No crack
3 180 degrees 16 mm No crack
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POMINA STEEL CORPORATION.

Road 27, Song Than Il Industrial Zone, Di An District, Binh Duong Province, Vietnam.
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